

EVANS BAROQUE LIMITED

SUMMARY OF PRODUCT CHARACTERISTICS (SmPC) DEQUADIN LOZENGES

1. NAME OF THE MEDICINAL PRODUCT

(Dequadin Lozenges) Dequalinium Chloride

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each Lozenges contains Dequalinium Chloride BP 250mcg in a flavoured sucrose base.

(For a full list of actives and excipients, see section 6.1)

3. PHARMACEUTICAL FORM

Salmon Pink

Presentation: Packs of 20's and 250's.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Dequadin is indicated for the treatment of mouth and throat infections such as:

- a) Oral thrush
- b) Sore throat
- c) Tonsilitis
- d) Stomatitis

Dequadin may be used for the prevention of infection after tooth extraction.

4.2 Posology and method of administration

One Dequadin Lozenges should be sucked slowly every two or three hours or as directed by your physician

Method of administration

Route of Administration: Oral

4.3 Contraindications

Hypersensitivity to Dequalinium chloride

5. Preclinical safety data

No additional data of relevance.

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Dequalinium Chloride Sugar Granulated Citric Acid Monohydrate Powder Aerosil 200 Gelatin BP Coarse Powder

Sunset Yellow

Liquid Glucose

Deionized Water

6.2 Incompatibilities: Not applicable.

6.3 Shelf life: 3 years; use within 2 weeks after opening

6.4 Special precautions for storage

Store below 30°C . Keep out of the reach of children

6.5 Nature and contents of container

Salmon Pink

Presentation: Packs of 20's, 100 and 250's.

6.6 Special precautions for disposal: No special requirements.

7. APPLICANT/MANUFACTURER

Evans Baroque Nigeria Limited, Km 32, Lagos – Badagry Expressway, Agbara Industrial Estate, Agbara, Ogun State, Nigeria. info@evansbaroque.com